. L
T, "":'; o
> (5]
ed.

[ |
\)
I

\ D

x 1“’ “”&TD””””V M,

B 3 ; 3! J R o

_J/\ [T IHIHII il / ’ N
| (1 f’ —\’

=/
it |
A




ey

HOMELITE CHAIN SAW MODEL 663

1y

—

FIGURE %@\DLE, GRIP AND LUBRICATOR PARTS

";::_" : :“’: N “lltiplioﬂ X ‘ ) le:nri;ed h;::.‘ ';:: Description ﬂc:fi;ed
1 A-57045R  HANPPE— wrop-aro e T 21 A-55631 COVER ——Gap ol T G e 1
% Includes

2 80308 — - socket hd. 1 AA-55282 (T0) 6 A |17 || et eyt oz it e o <)

3 57039R DLE —gFlt G . b, e 1 Includes

4 A-56448 AP — o) ’ 1 22 72970 SPRING — throttle lock ................ i 1

V Includes 23 80560 SCREW — 8-32 x Yy pan hd. .. ... o, e

5 72280 A S E Tt e ctistanat e s 1 24 55614 CLAMP — handle bor (drive case)

] 80087 SCREW — %5-18 x 1'4 hex hd. ... 2 25 80581 SCREW — V/4-20 x 5 hex hd. ... ;

7 83003 WASHER — %4 lock e 26 56204-AT  Brace - Handle Bar ccicceiiscincnninsnens

8 AA-55259-AT FINDER — oil ..o 1 27 81109 10-32 Flex Lock Nut ..o

9 55133-A SIEEVE— flexible il ssnanhiinmlarasn: - 1 28 80578 10-32 x 7/16 Pan Hd Screw ..
10 55110 (e o] o o e e O O e e 1 29 55685 CUSHION — rubber ..........ccoooeen
11 55109-A FITTING — check valve 1 30 BO625 SCREW — 10-32 x 4 pon hd

12 25527 BALL (%; dia.) ... ; 1 31 55512-2 SHIELD — carburetor ...........coiiiimmmmmnnnicenne |
13 55288-A SPRING L. L i 1 32 55681 PLUG — button .

14 55107 GRSICET: ... oty sia s s feviats ks Dhas ST NaR AR RaL o s 1

15 A-55628 CAP — supply line I P e 1

16 57284 BUTTON — e U TR |
17 A-57834 Plunger Ass'y. Oil Pumps .o 1
18 71762 SPRING ... 1

19 A-55630 ROD — throttle ... i, 1 \ E

Includes U
55045.A SPRING — throttle rod ... | |
20 AA-55207 TRIGGER — throftle ............coiiiiiiniinininne 1
Always furnish saw model and serial number when ordering parts



HOMELITE CHAIN SAW MODEL 663

L

b,

&

Vg

31
|
14
15
FIGURE 2 — STARTER-PARTS
lr;::-x P;: Defcription Ra:.t.;l-nd ln::.x Pr:l: Dasciiption Ra::lred

1 80864 SCREW 4 16 80576 SCREW — 1032 x°/¢ pan hdu .eoccersrccenn. 4
_ 17 76436 WASHER — brake retainer ...cocvvviveenee 1
2 58281 COVER — gulley .. 1 18 76437 RING — retaining ...coeneccicnniennne 1
3 56451 SPRING — rewind 1 19 58279 ADAPTER - starter ....ccuuu.e 1
4 56452 PULLEY — starter 1 20 81110 NUT — "/g+20 hex jam.. 1
5 57932 CRANSHAFT 1 21 83019 WASHER = "/ 10ck eemeuvermmnenner s, |
é 55681 PLUG — button | 22 84055 WASHER — 7/ flat aluminum ...c.eeeececeenrn. 1
7 A58314 HANDLE — starter 23 56441-1 CUP — starter i R
8 Incl. PIN — Handle 24 56442 SCREEN — Starter ..cocucievneiresssesnssesnnns 1
25, 80560 SCREW — 8-32 x Yoepan hdy wcvcrveveccene. 3
9 56455 SPRING — brake 1 26 56968 CAP — cylinder shield .ccocevvecvnnervcvnenens 1
10 56456 WASHER — brake 1 57029 DECAL — ""Homelite" oerererrirmnerscrsnannns 1
1 56457 WASHER — fibre o) 27 32814 PLUG — button 1
12 A-57647 PLATE — spring retainer .ooversiesnsunens 2 28 56967-1 SHIELD - cylinder 1
13 Incl, SPRING — friction shoe weeerrevrsmssisiiiens 2 29 80513 SCREW — 6-32 x J2 pan hd, .ccccrrciviiininncn 4
14 Incl. PLATE — friction shoe .ccvvvvcvnenneennns 2 30 80577 SCREW — 832 x */ pan hd, .eveeeeiererrennen. 4
15 Incl, LEVER — brake 1 31 A-56063-1 SHROUD — Qif coccrmreuenirmiennsnsmsssessssensasssnens 1

Always furnish saw model and serial number when ordering parts

P




HOMELITE CHAIN SAW MODEL 663

23233

Seal Assembly Tool

=
=

A-22560™8 233911
Rotor Puller Bearing Assembly Tool
ol a4 Description RNt

1 55235-A 20 56292-A WASHER — sealing mounting ... 1
2 60929 21 57744 BOX — breaker w/core ....cccoovmiiiiaiiiiniins
3 A-55373 22 55984 WICK — felt ... 1
4 40190 23 55982 NUT — terminal ........ 1
5 25038 24 57733 TAB — ground terminal .. 1
& A-5 25 55983 WASHER — terminal ... 1
Includes 26 A-58165 POINTS (set) — with pivot post ..o 1

7 55879 PLATE — “on-off"" .. 1 27 57749 SCREW GROUP — point fastening .............. 1
8 A-57684 LEAD — ground (with terminals, sleeve, 28 55978-2 GASKET — dust cover 1
grommet and COVEr) ..o 1 29 55979 COVER — dust ......... 1

9 75078 KEY — FOIOF covvecneiieiinissisreessemnnnsssnsssnsassssassa 1 30 55980 CLAMP — dust cover . 1
10 55049 GASKET — back plate ..o 1 31 56276 ROTOR  covovviicrcnsnrsesmmsmssssassassasaemarsasesssrsnontay 1
1 A-57715 BACK PLATE ..ooviieicceiimenssssnsnnn st 1 32 57750 SCREW GROUP — condenser fastening ...... 1
ncluges 33 55987 CONDENSER (with terminal) ... 1

:; iﬁii ::::mcgu—lne:dle : 34 55986 COIL {with 16rmInals) - oocoorsrecessiccrsissssoninnes 1

— GAIOCK .o ; ;
14 30629 SCREW — B-32 x % pan hd. wcoovricorscns 2 35 57752 SLEEVE — insulating ...ccovcnionininmissnnnn 1
15  *"A-55645  PLATE — governor adjusting .................- 1 w6 80660 SCREW — 10-24 x 7 il hd. coovovicies 2
16 "AS6150  GOVERNOR ...ooeooorrcicsssimmssismsssssiessisis 1 37 83046 WASHER — #1010k ovcorrcscrscsssnsenisse 3
17 80605 SCREW — 6-32 x $ig pan hd. .ooccccvensiiinsines 2 38 80595 SCREW — 10-24 x4, fil. hd. i 1
18 BO576 SCREW — 10-32 x Yy pan hd. ..o & 39 80598 SCREW — 6-32 x %4 flat hd. i 2
19 57719 CLAMP — ground lead ... 1 40 55595-1 CLAMP — high tension lead ..o 1
*Does not include governor rod, see Figure 5.
**Does not include tension spring, see Figure 5.
4 Always furnish saw model and serial number when ordering parts




HOMELITE CHAIN SAW MODEL 663

Needle Bearing Assy, Tool
23234

™S~

964 " Allen Key
23528

Jackscrew
A-23137

Assembling
Fixture
Body

e
Index Part : d & No. Index Part ey
No. Na. Descriptia Required Na. No. Description Required

No.

o~ £\
1 10006-AT  SCREW —N}-%d. hd. \J 1 15 A-55621 COVER — oil reservoir ..
at -

2 55506-A DAMPER eat ... Q- ISR 1 55833 GASKET — oil reservoir ...,
Q 80622 SCREW — self tapping ... ...
Q O 16 55372 PAD — felt . . ...
3 56396 ain. .. 4 b, S R R 1 17 A-55824 VALVE — check ... ..
%d 18 55048-A GASKET — crankcase sealing

A-SGOGBVMENT — wire Sefeen ... 19 56109 RING —snop ... . S
4 10008-AT ock Washer eGSR D 20 56097-5 BEARING — main .. R O
5 56834-1 CYLINDER v i tiiiis s o 1 21 83061 WASHER — lock, special thin ...
& B1065.2 NUT — hex Y%-28 . 4 22 19238-A SCREW — main bearing retaining
7 83009 WASHER — lock 1, . 4 23 57932 CRANKSHAFT — see item 75 Fig. 2 -
8 56864 GASKET — cylinder ... 24 A-56291 OG- PR i
0 — ELBOW — connector 90° 4 25 A-57070 PISTONand PIN ... ...
10 A-55625 LUNE — chainoil ... Includes
11 A-57640-1 CRANKCASE w/pivel pin ... .. . 1 26 55095 RING — piston pin retaining ...
Includes 27 A-57643-A CONNECTING ROD .
12 55623 AT STUD—guide bar ... 3 Includes
13 10007 AT 1032 x % Screw - Rd. Hd. Slotted ... 1 28 55196 BEARING — piston pin ...
14 55871 STUD — cylinder ... 4 29 80806 SCREW — 10-32 x %, allen
57713 STUD — fuel tank ... 1 30 AA-72206  ROLLERS (set of 31)
A

Always furnish saw model and serial number when ordering parts.

= NN = oo Loy




HOMELITE CHAIN SAW MODEL 663

OTSON M
Index Part - ¥ No \ 7 Index Part No.
No. No. Description - Requirﬁ&‘ No. No. Description Required
1 A-75624 THROTTLE S EVE 23 %* 55759 SPRING - inlet control lever 1
2 % 75756 SPRING - t opening 24 * 55747 LEVER - inlet control 1
(not attached) Sde Note Below 25 #* 56627 SCREW - idle adjustment  _ 1
3 % A-55762 PIN - fulc 1 26 55881%  GASKET - fuel pump - J 49 27 1
4 *B00l2 SCREWa~ rd. hd., 6-3 ;{: 1 7 #{55753y DIAPHRAGM - fuel pump ~§ §/§31
5 75532 SHY' - throttl 6 1 28 55748 BODY - fuel pump 1
6 72812 BLUSHIM o 29 % 55752 SCREEN - strainer 1
7 73086 L - throtﬂe% 1 30 55751 GASKET = strainer 1
8 83000 SHER - lock #8 1 31 55750 COVER - strainer 1
9 73088 EW -1 o B-32x5/16" 1 32 * 55756 SCREW - strainer cover 1
10 #* 715 CRE Wy L, 4-36x 1/4" 1 33 55316 SCREW - fil. hd.,6-32 x 13/16" &
11 # 83 WASHE , fi4 1 w/lock washer
12 -75528 LEVERN: throttle w/roller 1 34 57923 COVER - diaphragm 1
13 =* SPRING Yiriction (governor 1 35 * 57829 DIAPHRAGM - main 1
equipped saws) 36 57824 GASKET - diaphragm cover 1
14 75733 PACKING - adjusting screw 2 3T 71509 SCREW - idle stop 1
15 75735 WASHER. - adjusting screw 2 38 28064 SPRING - idle stop screw 1
16 * 73075 SPRING - adjusting screw 2 39 * 30818 WELCH PLUG - 3/8" 1
w.17 * 58021 SCREW - main adjustment 1 40 % 57820 PLUG - channel 1
; 18« 57827 SHUTTER - choke 1 41 57819 RING - retaining 1
e 73264 SPRING 1 42 57818 SCREEN 1
20 71494 PLUNGER 1 43 73067 SCREW PLUG - 8-32 3
21 #* A-57728 INLET NEEDLE & SEAT 1 44 A-75740 CHOKE SHAFT & LEVER H
Includes 45 * 57919 GASKET SET i
22 55344 GASKET 1 46 57987 REPAIR PARTS KIT 1

NOTE: Throttle opening spring #75756 is packaged with assembled carburetor. When installing the
A-58102 carburetor as replacement on saws without governor, replace friction spring #56175
with throttle opening spring #75756. An anchor pin is provided for this spring.

CARBURETOR MODEL: HL-117-C
Homelite Model 663 Chain Saw




HOMELITE CHAIN SAW MODEL 663

Adjusting Slide

FIGURE 5 — FUEL'SYSTEM

l“: :.x P;: Description Ra?;::°d
1 A-56907 CAP— fuel N 1
Mneludes
2 56865 WALVE — gelidh -3 oo 1
3 56335 GASKET/..... |
4 81108 NUT = %220 heX .ovornmnrmmreecenseasinnssecsssans 1
5 A-57651 FUEL TANK 1
56400 DECAL — ""Homelite" (for fuel tank)...... 1
10009AT DECAL =663 i isimasiiainin 1
7 A.57654 COVER — air filter oiinneciirenmsssannnens 1
9 57659 GASKET — adapter 1
10 57593 ADAPTER — air cleaner ... 1
1 80791 SCREW — 10-32 x 1%} pan hd. ..
12 80572 SCREW — 10-32 x %4 pan hd. ......
13 72971 GASKET — air elbow wecmnmmnssmnisenisasiens
14 57763 FUEL LINE weisesun
15 57652 FITTING — fuel outlet .cccerecunrnnnnn
16 A.56200 STRAINER — outlet w/brass nail .........
Includes
17 56196 BUMPER — rubber wvnciiriissisniiiens 2
18 74374 FILTER — felt .... 1
19 55805 SLEEVE — flexible.........commmminmmsssassssns 1

e g
20 A.57798  CARBURETOR ASSEMBLY-Til.Ne.
HL.117C...... 1
21 81013 NUT = 14 220 hex osmiimmmemnmsissssmsisis 2
22 83009 WASHER — lock, % 2
23 55553 GASKET — carburetor..cccoccviicisiissnsinns |
24 55932 ADAPTER — reed valve .. 1
25 55941 REED ...coe U
26 55942 PLATE — reed .niinciecniccininsesnesins 4
27 80658 SCREW —4-40 x */ pan hd. . P
28 55946 GASKET — adaptersspacer s mmeivcee e 1
29 55945 STUD ' B
30 55934 SPACER — reed adapter.....ceiaiioions |
31 80583 SCREW — 30-32 x ¥% pan hd. ... 3
32 80677 SCREW % %4220 x™/g wurvemrevmmmsmnsnsrnnisnnnns 2
33 55116 T  GASKET — reed valve adapter woovvvvereen 1
34 155642 RODE — governor 1
35 $55529 SPRING 1
36 57995 Insert, Mounting 1
37 57991 Gasket, Insert Mounting .ccoomrmvmmreisnssne
38 57992 Gasket, Air Filter 1
39 58033 Element, Air Filter 1
40 57994 Screw, Mounting et e e |
81163 Nut<Screw Retaining (not illustrated) ... 1

tAssemble governor rod through bottom rear hole.

tHook governor spring through forward hoie of stop lever.

Always furnish saw model and serial number when ordering parts.




HOMELITE CHAIN SAW MODEL 663

Clutch Puller Combination Wrench

A-23131 22808 New., Raller, Type Sprocket and Drum|

FIGURE 6 —{SAW PARTS

BEE PN e e Description W
INDUCTION HARDENED HOMELITENGUIDE BARS 5 55613 PIN — guide bar adjusting ...............cc.... 1
1 GW-1416 14" BAR — HOMELITE} welded nose ,.........d 1 6 80617 SCREW — %,4-18 x 2, rd. hd. .. 1
GW-1719 17" BAR — HOMELITE, welded nose ............ | 7 y COVER ovvimnsivninn 1
GW-2123 21" BAR —HOMELITE, welded'noke .......... 1 8 81089 NUT — %-16 hex .. 2
GW-2528 25" BAR—"HOMELITE, welded'nose ........... 1 9 83018 WASHER — lock ......... o2
GW-3033 30" BAR“— HOMELITE, weldedinose ............ 1| 10 81116 NUT — 34-24 flex-lock ......oooovnernincninnninanrinns 1
HT-1416 14mBAR — HOMELITE ... N....ccoicrvricirererninns 1
Yha'pitch —— HOMELITE CHAINS— 063 gauge 12 10003-AT WASHER — thrust 1
2 HC-6250-L( 4" CHAINA WithWkit .....coooocovvvvorrerrre 1 13A  1A-57363 SPROCKET and DRUM — 7 Tooth
HC-6258-L 7" CHAINS— with Kit ...cccoooovomnnarirneriins 1 7 Tooth (%" pitch chain) cooooovereerriceenees 1
HC-6286-L4" 21" CHAIN —With kit ... 1 Includes
HC-6276-1 25" CHAIN — with kit ..occoovoviiviiiices. 1 04 77403 BEARING — needle ...........c.ccccoocvviee. 1
HC-6287-1 30" CHAIN — with kit .......ocoooovriviirere. 1
2 pitch — HOMELITE CHAIN — 063 gauge 138 56376AT SPROCKET and DRUM -8 tooth(.404 pitch chain) 1
HC-1044-L 14" CHAIN — with kit ... 1 Includes
HC-1051-1 17" CHAIN — with kit ....ooooovvoieicec 1 14 55664-5 BEARING — needle .......... 1
HC-1058-1 21" CHAIN —with kit ..., 1 —— 15 55661 RACE — inner .......... 1
HC-1067-1 25" CHAIN — with kit ............ 1 16 55660-1 WASHER — thrust . 1
HC-1077-1 30" CHAIN — with kit ..o 1 17 55123-C SPRING — clutch . 2
404 pitch — HOMELITE CHAIN — 063 gauge 18 55076-1A  SHOE — clutch ... 6
HC-5254-1 14" CHAIN — with kit (for 8 tooth sprkt.) .. 1 19 55075-3A  SPIDER ... 1
HC-5263-L 17" CHAIN — with kit (for 8 tooth sprkt) .. 1 20 55225-1A  KEY .. . 2
HC-5271-1 21" CHAIN — with kit (for 8 tooth sprkt) .. 1 21 56101-A COVER — clutch . 1
HC-5282-1 25" CHAIN — with kit (for 8 tooth sprkt.) .. 1 22 56871 PLATE — guide bor, inner . 1
3 56872-A PLATE — guide bar, outer ..o, 1 23 T80173 1/4 - 20 x 5/8 - fl. Hd. C/Sunk 2
A-55668 COVER — drive cose ......cccoooeviivniniiceciinrnnns 1 24 55623 AT PLATE — bumper ..o 1
Includes
4 81123 NUT = hex lock siiiinmaiilmibanms 1

*Mot Sold Separately

tCheck type and number of teeth on sprocket before ordering.

Always furnish saw model and serial number when ordering parts

¥ A




